
PEDESTAL ARM

37

7

3
10

19

20

22

7

8

35

19
38

6

36

5
4

18
17

15

19

22

�

29

28

ENGLISH •Replacement Parts
Effective 6/07/01

MPD 67188

SLIDEOUT SYSTEM
HARDWARE KIT

HARDWARE KIT BREAKDOWN
ITEM P/N QTY DESCRIPTION

2 67306 4 Nut, 1/4-20 Lock
3 67307 8 Washer, 1/4-20 Plain
6 67358 4 Spacer
8 67305 4 Bolt, 1/4-20 x 4.5 Hex
9 67352 1 Bushing, DriveShaft, Fixed

10 67367 4 Bolt, 1/4-20 x 4 Hex
12 70838 1 Insert, Cross Shaft
13 70816 1 Nut, 1/4-20 Lock
14 70815 1 Screw, 1/4-20 x 2 SKT HD.
16 67348 6 Screw, #6-19 x .5 PPH
28 67140 1 Retraction Stop Block & Set Screw
29 67372 4 Screw, Skt cap 5/16-24 X .5˝
33 67127 1 Extension Stop Block
37 70085 4 Bolt, 1/4-20 x .75 Hex

PARTS BREAKDOWN OF SLIDEOUT ON REVERSE

15

22

21

19

20

17
18

2324

25

11

1

7

5
4

32

34

31
26
27

30

37 �

6
33

29

29

2816

6

2

3

10

8

9

12
13

14


